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No. 1

Model & Q’ty

T \T .
Ref No. Parts No. Description Model & Quant Remarks
Ref NO. Pieces NoO. Designation $R1200CD | SRUL00CD Remarques
I- 0-1 7970-101-2000-0 JOINT, UNIVERSAL ASSY 1 1 3
Cardan 1
1- 1 7970-101-2100-0 » BEARING, SPIDER 2 2 ‘ 1-0-1 can be interchange-
Croisillon | able with 1-0-2.
1- 2 7970-101-0010-0 * YOKE, COUPLING 1 1 (& Component parts are not
Fourche | interchangeable.
-3 7970-101-0020-0 < YOKE, SPLINE (A) | I |
Fourche ; 1
1- 4 | 7970-101-0030-0 | = YOKE, SPLINE (B) 1 1 ‘
| Fourche
1- 5 | 7970-101-2200-0 | +PIN, LOCK 1 i ,
! Axe
1- 6 1 v74413-352080 SEAL, OIL ‘7735323 | 1 1
; Baque d'etancheite | '
|- 7 ] V70414-003300 | RING, SNAP/C-TYPE 33 S
| Coliet d'axe
1.8  V60011-063070 | BEARING, RB/6307 1 1
: ‘ Roulement
- 9 . 7970-201-0040-0 | SHIM (A) AR AR To adjust bevel pinion
| | Rondelle {A) reglage couronne
1-10 ‘ 79706-201-0050-0 COLLAR 3H <45~ 25 1 1
Coussinet j
i-11 oV A00LE-062070 BE. RB A207 , 1 L
Roulement
1-12 Y70514-008000 RING, C-TYPE 30 1 i
) Coller d
1-13 797O~OZOAZOOQ~O‘ GEAR, PID 1 i 1
! Pignon !
[-14 7974-2067-0020-0 | SHAFT, TOP 1 i
| ; :\rb::e a
|_14-1 | 7970-207-0040-0 | SHAFT, TOP ° i
! i Arbre
1-15 | V60011-062080 = BEARING, RB 6203 R T
! Roulement ! i
1-16 i 7963-201-0070-0 SHIM (B) AR I AR
Rondelie (B) To adjust bevel gear
1-17 7963-201-0080-9 SHIM (C) AR ‘ AR reglage couronne
“ Rondelle (C)
1-18 7963-201-0090-0 WASHER 1 ! 1
: Rondelle !
1-19 Vv70514-008000 RING, SNAP/C-TYPE 80 1 1 3
Collet d'axe i
1- 0-2 7970-101-2300-0 JOINT, UNIVERSAL ASSY 1 1
Cardan ;
1-20 7970-~101-2400-0 « KID, JOURNAL 2 ‘ 2
Croisillon ‘
1-21 7970-101-2500-0 | » YOKE, SPLINE SET 1 i i
T Fourche e
1-22 | 77970-101-2510-0 <%, SE Lot
—— “Fourche ; 1-0-2 can be interchange-
1-23 l 7970- 10’—2520(—0 = » PIN, LOCK 1 : 1 able with 1-0-1.
) Axe Component parts are not
1-2+4 . 7970-101-2530-0 * + SPRING 1 1 interchangeable.
E Ressort }
1-25 V41316-000800 , « « WASHER, PL/M38 1 | 1
: : Rondelle \ l
1-26 | V50013-250250 | -+ PIN, SPLIT/2.5 ~25 Lo [
! ! Goupitle f
1-27 ¢ 7970-101-2310-0 | « YOKE, SLEEVE 1 [ 1 :
| Fourche i /
1-23 7970-101-2320-0 | « YOKE, DOUBLE o
i ' Pourche ‘ i ‘
1-29 L7970-101-2330-0 « RING, SNAD ‘ 3 ' 8 /J

Collet d'axe
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Rotary Frame System

Carter de transmission
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No. 2

Model & Q’ty

|

. o

‘Ref No.| Parts No. Description Model & Quant Remarks
‘Ref N© Piéces NO. Désignation SR1200CD | SR1100CD Remarques
2- 1 7974-203-2000-0 BRACKET, CONN 1 For E10 » EII
Carter pour E10
2- 1-1 7974-204-2000-0 BRACKET, CONN 1 For E20
Carter pour E20
2. 1-2 7970-203-2001-0 BRACKET, CONN 1 ror B10 » E'l
Carter pour EI10
2- 1-3 7970-204-2000-0 BRACKET, CONN 1 For E20
Carter pour E20
2- 2 7970-201-0010-0 METAL, PINION 1 1
Flasque
2- 3 7970-201-0020-0 PACKING, PINION METAL 1 1
Joint
2- 4 7963-201-0030-0 PIN, KNOCK 2 2
Flasque
2.5 7955-201-0260-0 PLUG, DRAIN/1/4 1 1
Bouchon
2- 6 V25044-100250 BOLT, STUD/ML10x 25 9T 8 8
Vis )
2- 7 V30046-001000 NUT/MI10 7T 8 8
Ecrou
2- 8 V40116-001000 WASHER, SP/MI0 8 3
Rondelle frein
i 2.9 7954-205-1000-0 CAP, OIL/30 1 1
Bouchon
2.10 7970-203-0010-0 PIN, SET 2 2
Rondelle
2-11 7957-405-0030-0 PIN, HAIR/12 2 2
. Attache beta
2-12 7970-101-0040-0 | COVER, JOINT (4) 1 1
| Capot (A)
2-13 7970-101-0050-0 | PIN/8 %272 1 1
Gond .
2-14 1305-241-0010-0 PIN, HAIR 1 1
Attache beta
2-15 V50015-250200 PIN, SPLIT/2.5x 20 1 1
Goupille fendue
2-16 7970-101-0060-0 COVER, JOINT (B) 1 1
! Capot (B)
217 Vv20126-080160 | BOLT/MS % 16 4 4
Vis
2-18 v40116-000800 WASHER, SP/MS8 6 6
Rondelle frein
2-19 Vv41316-000800 WASHER, PL/MS8 4 4
Rondelle
2-20 7970-601-0010-0 ROD, LIFT 2 2
Soutien
2-21 7970-601-0020-0 PIPE/22 2 2
Tube
2-22 7970-601-2000-0 PIN, LIFT ROD 2 2
Goupille
2-23 V20126-080120 BOLT/MS8 x 12 2 2
Vis
2-24 3750-411-0280-0 MARK, SERIAL NO. 1 1
Etiquette




Fig. 3 Rotary Chain Case System

Carter de chaine
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35 7974 205 -0/20-0 PN, TEN SIONER A / S B sozng
36 797b-205-0/30- © - . - 2 / ) NO. 3
T N H
‘ ; e N " Model & Q’ty
Ref No.| Parts No. Description Modél & Quant Remarks
Ref No Piéces NO, Désignation SR1200CD | SR1100CD Remarques /’
3.1 7970-207-2000-0 | PLATE, CHAIN CASE 1 1
[a | 7970-207-2011-0 Plaque _ , _ ( ! OEEE - v
3. 2 7970-207-0010-0 PACKING, FLANGE 1 1
Flasque
3- 3 V60711-063060 BEARING, RB/6306NR 1 1
| Roulement
3. 4 7963-201-0030-0 PIN, KNOCK 2 2
Flasque
3- 5 V25026-100250 BOLT, STUD/MI10x% 25 6 6
Goujon I
3- 6 V40116-001000 WASHER, SP/MI10 6 6
Rondelle frein
3. 7 V30026-001000 . NUT/MI0 6 6
} Ecrou
3-8 7974-207-0030-0 | SPROCKET/1iT 1
Pignon
3. 8-1 7970-207-0050-0 SPROCKET/12T | 1
Pignon
3.9 V70414-003000 RING, SNAP/C-TYPE 30 ! 1 1
Collet d'axe
3-10 7974-207-0040-0 SPROCKET/I5T 1
Pignon
3-10-1 | 7970-207-0060-0 SPROCKET/16T 1
Pignon
3-11 V70414-003500 RING, SNAP/C-TYPE 35 1 1
l Collet d'axe
3-12 7974-207-0050-0 | CHAIN, ROLLER 1
| Chaine
3-12-1 7970-207-0070-0 CHAIN, ROLLER 1
Chaine
3-13 7970-207-0080-0 TENSIONER 1 1 Y,
B | 7570-207-0081-0 Linguet__ I 1 & g &
3-14 V50015-250200 PIN, SPLIT/2.5x20 - 1
|44 V500~ (23-0020-0 Goupille fendue , o, o0 t { @ ; z v
3-13 7970-207-2300-1 COVER, CHAIN CASE 1 1
Carter
3-16 7970-207-0090-0 PACKING, CHAIN CASE 1 1
oo o Joint i
31| ?%ﬁh@&i@-&‘u PLUG, DRAIN/1/4 1 1 A TEI gD
| Bouchon
3-18 | 1326-706-0020-0 PLUG, DRAIN . 1 1
| Bouchon
3-19 ‘ V20126-080120 BOLT/M8 x 12 7 7
| Vis
3-20 v20126-080160 BOLT/M8 x 16 15 15
Vis
3-21 V20126-080300 BOLT/MS8 %30 2 2
, Vis
3-22 V40116-000800 WASHER, SP/M8 30 30
Rondelle frein
3-23 7970-207-2201-0 COVER, GUARD 1 1
Carter
3.24 7974-207-0010-0 METAL, UNDER 1
Flasque _
3-24-1 | 7970-207-0020-0 MF‘TqA[ UNDER 1 g0, €20
Flasque
3-25 7970-207-0030-0 PACKING, UNDER METAL 1 | !
Joint \
3-26 1342-715-0040-0 SEAL, W:JIG 1 | 1
Bague |
3-27 V60011-063070 BEARING, RB/6307 i 1
Roulement
3-28 V70514-008000 RING, SNAP/C-TYPE 80 1 1
Collet d'axe
3-29 7963-205-0030-0 BOLT, STUD/M8 % 19 6 6
’ Goujon
3-30 \V'30026-000800 NUT/ M8 6 6
Ecrou
3-31 | 7970-207-2101-0 | SHAET, UNDERLH L L Elo 2014
Arbre ga
3-32 V20126-100300 BOLT/M10 X 30 3 3 |
Vis |
3-33 V40116-001000 WASHER, SP/M10 3 3 ~
Rondelle frein |
3-34 7963-201-0090-0 WASHER 1 1
Rondelle
S24 7e-20)-00/0~0  METAL, uNPER / &1/ B
79 P4=26720 [0 -0 - / el K
- ~ - -~ A FENEAN ~ 7y _;M‘-‘)” ’ 7 1}’1 AAAA



Rotary Chain Case System
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©
|
{




No.3

Parts No. Description Model & Q’ty
' ; v Model & Quant Remarks
Pieces NO. €signation SR1200CD | SR1100CD Remarques
V30026-001000 NUT/MI10 3 3
Ecrou
V41316-001000 WASHER, PL/MI10 3 3

Rondelle




Rotary Pipe

Rotor

Fig. 4
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Model & Q’ty

No. 4

Ref No.| Parts No. Description Model & Quant Remarks
Ref NO| Piéces NO. Désignation SRE1200CD | SR1100CD Remarques
; 1- 1 7974-213-2000-0 PLATE, SIDE 1
§ Plaque
4. 1-1 7970-213-2000-0 PLATE, SIDE 1
Plaque
4- 2 V20126-120200 BOLT/ML12 % 20 6 6
Vis
4- 3 V40116-001200 WASHER SE /M2 14 14
Rondelle frein
4. 4 __| 7970-213-0011-0 | METAL, SIDE BEARING L L Ero, 20 T —
s~/ | 7970~ 2/500/0-0 Flasque 1y / / g
—I 5 7970-213-0020-0 BOLT, KNOCK z Z
Vis
4. 6 V20126-100200 BOLT/ML10 % 20 1 1
Vis
1.7 V40116-001000 WASHER, SP/MI0 1 !
R Rondelle frein
yi- 8 7970-213-2101-0 SHAFT, UNDER RH 1 £r, 20 M
. s/ 7970 2/ 52000 - 0 Arbre dr v / / E/NA
~IT g 1365-709-0010-0 SEAL, OIL/AQ7UI4E 1 [ ;
Bague d'etancheite
1-10 V60011-062060 BEARING, RB/6206 1 1
Roulement
4-11 V70414-003000 RING, SNAP/C-TYPE 30 1 1
Collet d'axe
4-12 7970-213-0040-0 PACKING, CAP 1 1
Joint
4-13 7970-213-0030-0 CAP, METAL 1 !
Embout
4-14 V20126-080160 BOLT/MS8 <16 4 4
Vis
1-15 V40116-000800 WASHER, SP/MS$S 4 4
Rondelle frein
4-16 7974-305-2000-0 PIPE, ROTARY - 1
Tube de fraise
4.16-1 7970-305-2000-0 PIPE, ROTARY 1
Tube de fraise
4-17 7970-305-0011-0 BOLT/MI2 %32 $=16 6 6
Vis
4-18 V30026-001200 NUT/MI12 3 3
Ecrou
4- 0-1 7974-305-2100-0 BLADE, TILLING ASSY 74 1
Hoyau
4.0-2 7970-305-2100-0 BLADE, TILLING ASSY 1
B Hoyau
4-19 7970-305-0020-0 * BLADE, LH/C138 13 11 Sales unit 20
Hoyau vente unite 20
4-20 7970-305-0030-0 « BLADE , RH/C138 13 11 Sales unit 20
Hoyau vente unite 20
4-21 7970-305-0040-0 +« BLADE , LH/C139 L 1 Sales unit 10
Hoyau vente unite 10
4-22 7970-305-0050-0 « BLADE , RH/C139 1 1 Sales unit 10
Hoyau vente unite 10
4-23 7970-305-0060-0 BOLT/M10 x28 9T 28 24
Vis
4-24 V30046-001000 NUT/MI10% 7T = 28 24
Ecrou
4-25 V40116-001000 WASHER, SP/MI10 N 28 24
Rondelle frein
4-26 7970-213-0050-0 SHIM, METAL AR AR For adjusting
Cales d'epaisseur Regulage
4-27 V70514-006200 RING, SNAP/C-TYPE 62 ! 1
Collet d'axe
4. 0-3 7974-030-2000-0 BLADE, ANGLE (28) SET 1 * e
Hoyau
4. 0-4 7970-030-2000-0 BLADE, ANGLE (24) SET ! *
Hoyau
4-28 1323-716-0110-0 + BLADE/K2! 22 26 * Sales unit 20
Hoyau vente unite 20
4-29 L 1323-716-0120-0 « BLADE, LH/K22 1 1 * Sales unit 10
§ Hovau vente unite 10
4-30 1323-716-0130-0 oo ?{L:\DE, RH /K22 ! 1 * %ilrftset?fittelolo
i . ; Hoyau R N
=31 IS s gl mia@l) st é 4 () a7 2423330 .
|

10
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m Parts No. Description Mgdgl & ngnt Remarks
¢ Ref NO| Pieces NO. Deésignation SR1200CD | SR1100CD Remarques
ET
5. 1 7974-401-2000-1 SS;;E;R, ROTARY 1 ﬁ"ﬁfﬁf)o’, EN
5. 1-1 7974-402-2000-1 COVER, ROTARY 1 For E20
Capot pour E20
5. 1-2 | 7970-401-2001-1 COVER, ROTARY 1 For E10 » Eif
Capot pour EI0 , EJ)
5. 1-3 7970-402-2000-1 COVER, ROTARY 1 For E20
Capot pour E20
5. 2 7974-904-0010-0 MARK, ARRENGEMENT 1
Etiquette
5. 2-1 7970-904-0020-0 MARK, ARRENGEMENT 1
Etiquette
5- 3 7970-904-0010-0 MARK, ROTARY OIL 1 1
) Etiquette
Pos- 4 7974-903-0010-0 MARK, ROTARY 1
Etiquette
. 5. 4-1 | 7970-903-0010-0 MARK, ROTARY 1
@ Etiquette .
5.5 Vv20126-100200 BOLT/MI10 x 20 7 7
Vis
5. 6 V40116-001000 WASHER, SP/M10 7 7
Rondelle frein
) 5. 7 V41316-001000 WASHER, PL/MI10 7 7 Q'ty 3 ... E20
Rondelle Quant 3 ... E20
5. 8 V30026-001000 NUT/M10 3 3
Ecrou -
5- 9 7970-401-0010-0 GUARD, MUD (A) 1 1
Bavette (A)
5-10 7970-401-0021-0 PLATE, GUARD 2 2
Plaque
5-11 v20126-080160 BOLT/MS8 % 16 6 6
Vis
5.12 V30026-000800 NUT/M8 6 | 6
Ecrou ‘
5-13 7970-401-2200-0 COVER, SUB SIDE LH 1 1
Bavolet aux ga !
5-14 7970-401-2300-0 COVER, SUB SIDE RH 1 1
Bavolet aux dr l
is5-15 V20126-100200 BOLT/M10X 20 4 4
Vis
i 5-16 V40116-001000 WASHER, SP/M10 4 4
Rondelle frein
¢ 5-17 V41316-001000 WASHER, PL/MI10 4 4
: Rondelle For E10 , Ell
i o5-18 7974-405-0010-0 GUARD, MUD (B) 2 ( pour EI0 | #= ¢
. Bavette (B)
5-18-1 | 7970-405-0010-0 ‘ GUARD, MUD (B) 2
i Bavette (B)
5-19 V20126-080160 { BOLT/M8x 16 8 8
Vis
I 5-20 \ V30026-000800 ‘ NUT/M8 8 8
L l Ecrou
I 5-21 \ 7974-405-2000-0 FORK, R LH 1
! Fourche ga
{os-21-1 ‘ 7970-405-2000-0 FORK, R LH 1
! Fourche ga
5-22 7974-405-2100-0 FORK, R RH 1
Fourche dr
5-22-1 7970-405-2100-0 FORK, R RH 1
Fourche dr
5-23 V50015-250200 PIN, SPLIT/2.5 % 20 2 2 »
Goupille fendue -
5-24 7974-406-2001-1 PLATE, R 1
Plaque
5-24-1 7970-406-2000-1 PLATE, R 1
Plaque
. 5-25 7970-406-2100-0 CHAIN, HANGER 2 2
Chaine
5-26 V41316-000800 WASHER, PL/MS8 4 4 For EZZOO
Rondelle N pour E
5-27 V40116-000800 WASHER, SP/M8 4 4
Rondelle frein
5-28 V30026-000800 NUT/M8 ‘ 4 4
Ecrou
5.29 7974-406-0010-0 PIN, ST/1270 1
Goupille _

12
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No.5

Model & Q’ty

Parts No. Description Model & Quant Remarks
Pigces NO, Deésignation SR1200CD | SR1100CD Remarques
7970-406-0010-0 PIN, ST/1120 1 N
Goupille
v41316-001000 WASHER, PL/M10 2 2
Rondelle
V50015-300200 PIN, SPLIT/3 %20 2 2
Goupille fendue
7970-406-0031-0 PLATE, SET 2 2
Barrette > For E20
v40116-000800 WASHER, SP/MS3 2 2 pour E20
Rondelle frein
V30026-000800 NUT/MS8 2 2
Ecrou
7970-406-2200-0 HOOK, BOLT 2 2
Vis
1326-953-0070-0 MARK, ISEKI 2 2
Etiquette

14
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No. 6

Parts No. Description Model & Q'ty
MMM Remarks
Pieces NO. Designation SR1200CD | SR1100CD Remarques
//7970-501-2000-2 HOLDER, GAUGE 1 1 E£/0,20 /F
.7?7&;574.2505 Attache / ! = A e
7972-505-2002-1 | "PIPE, GAUGE 1 — — A
’ Tube } Eio, ZO%
7970-505-2002-1 PIPE, GAUGE 1 .
Tube
/ 7970-501-0010-0 PIN, HOLDER 1 1
Axe
/v50015-400400 PIN, SPLIT/4 X 40 1 1
Goupille fendue ]
|/7970-501-0030-0 B,O,SPS,,,ADJ 1 | Er0, 20 4]
7300 spgofi-p | Axe / /| & A
—— 7704 1470032007 [ RING, SNAP/CITYPE 32 Z Z
. Collet d'axe
8482-003-3500-0 PIN, SET 2 2
Goupille
“1416-509-0070-0 PIN, HAIR 2 2
Attache beta
77970-501-2201-0 SCREW. ADJ 1 1 Er9, 20 S
7{;70@4 ~2/op-C | Vis déreglage / / el B
TTTETOI501-002070 BEARING, TB/I5JAGIT T 2 T
A Roulement
“V41316-001200 WASHER, PL/MIl2 1 1
A Rondelle
V32126-001200 NUT, SLOTTED/MI12 1 1
Ecrou
Vv50015-300250 PIN, SPLIT/3 x 25 1 1
Goupille fendue
“7970-501-2300-0 HANDLE, ADJ 1 1
Poignee
7 V41316-000800 WASHER, PL/MS8 1 1
X Rondelle -
V40116-000800 WASHER, SP/MS8 1 1
Rondelle frein
'V30026-000800 NUT/M8 1 1
Ecrou N
7970-505-2101-0 FORK, LH 1 1
Fourche ga
7970-505-2201-0 FORK, RH 1 1
Fourche dr
1407-601-4050-0 BOSS/13x 30X 5 2 2
Rondelle
V32126-001200 NUT, SLOTTED/M12 2 2
Ecrou
V50015-300250 PIN, SPLIT/3 %25 2 2
Goupille fendue
7970-505-2300-2 WHEEL, GAUGE 2 2
Roue
7970-505-0010-0 BUSH/28 x 40 X 55 2 2 r Elo, 20 )ﬂ
Coussinet
7970-505-0020-0 PIPE/56 2 2
4171517907640 Tube
FO7 O =EBG= OG0 CAP, SEAL 2 2
Bouchon
7970-505-0060-0 PIN, WHEEL 2 2
Goupille
7970-505-0050-0 WASHER/21 x 38 x 3 2 2
Rondelle
V41316-001200 WASHER, PL/MIl2 2 2
Rondelle
V40116-001200 WASHER, SP/MIl2 2 2
Rondelle frein
Vv32126-001200 NUT, SLOTTED/MI12 2 2
Ecrou
V50015-300250 PIN, SPLIT/3% 25 2 2 )
. Goupille fendue
1370-722-1000-0 HANDLE, SLEEVE 1 t
Poignee
7970-610-0000-0 POSITION MECH ASSY 1 1 *
Attelage _
7970-610-2100-0 + CHAIN 1 1 * Elrr - LI s # 45
Chaine ft= ‘J\$Q/\ )T%
7970-610-0010-0 s PIN/101 1 1 *
Goupille

16




Fig. 6 Gauge Pipe
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No. 6

Q’ty

g Model &
Ref No.{ Parts N Des'crlptfon Mgd’:l < Quant Remarks
Ref No.l Piéces NO. Designation SR1200CD | SR1100CD Remarques
6-37 ! 7957-405-0030-0 j » PIN, HAIR/12 2 2 l *
! Attache beta z
6-38 1402-500-9040-0 + PIN, LINK SHORT ASSY 1 1 * = lilj_'?% i}kﬁ%
Goupille
6-39 1402-500-9010-0 « PIN, LINK LARGE ASSY 1 | *
777% 50 b=2o000] pBEPL, s / \
7770 30é-20c00 =0 | FIFE, GAUGE / ! _
7970 - 508-2/00-p | FERK, LM | Z } i
7770 - St - 22c0-p)  FeRK, PH e I } _ I _ -
|
j- STE-cC/o~0 | BELT, SET - S
Vhon b oof2co | WASRER, SPSMHI2 | — ;
 Tpelo-350250 | Fgunbg A P2s | 2 .
|
| vsmebbiRo | WHEEL, GAYGE . = S -
| 970405 —cofpp| PN, WHEEL 2
Véoo/[-oboc#0 | BEAR: Nir, BB/ feolt #_|
7970~ Evborap ] cTLLARA 22527522 = —
S - 124 —e03c-0 SHUTTEE, 5.l /20 <2 _
| a4 - o250 SEAL, Bl Te30425 = —
| Jf3-505-0edow) SEAL 42 |2 i .
|
: 7/4-/ 3,8 —00/200 wWASHER 772 | 2
V40116~ 00/200| TASHER, SP 4912 = — .
| T32/28-00/200 | JYUT, SLETTED 07 ) 2 -
’Vé“po/é'«ngép ( /’[,{J) ;PLLLT/,‘:{{‘:EQ> - 2
j |
| L
V70814 -d200 | RiAG, SHAP Lo 42 | bt

|
|
|

1
i
|
i
|
|
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